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ADMITTING ORDERS

DIAGNOSIS: TETANUS

Admit:  to single room

Diet: NPO temporarily

VS: Neuro vital signs q 1 hour

Nursing: I & 0 q shift, seizure precautions

· Insert nasogastric tube

Feeding: 

· Avoid stimulation and bright lights, keep room dark and quiet

· Tongue guard; watch out for respiratory depression, standby intubation

      set

IVF: D5NR 1L x 10 hours

Diagnostics: 

· CBC

·  RBS

· Creatinine

· Serum Potassium

· Wound GS & CS

· Urinalysis

· Chest X-ray

· ECG

Therapeutics:

· Give Anti-toxin: Human Tetanus Immunoglobulin Ig (Tetagam P) 250 lU/amp, 4 amps IM
· Give tetanus toxoid (Tetavax) 0.5m1/amp, I amp lM now then after 1 month, and after 6 months.
· Start antibiotics:

· Penicillin 0 3-4hr Mil units IV q4 (18-24 Mil units per day)

· Metronidazole 500mg IV q6 hr

· For muscle spasms:
· Diazepam 2.5-5mg IV q6 hr or Diazepam drip: 10mg in 1OOml D5W infuse in 2 hours q 8 hours (maximum of 60mg per day)

· Supportive therapy:
· Respiratory support, protection of the airway, IV hydration

· Prevent DVT, decubitus ulcers and CI bleeding, may give antacids per nasogastric tube

· Pain reliever:

· Ibuprofen 200mg per tab TID per NGT if needed

· Clean wound with hydrogen peroxide and betadine

_1254222785.bin

